

Warrington Test Results for;
F1 white Foundations (13th July 05) and
C1 limestone Studio Collection (17th May 05)

The summarised results received from testing the above samples as described by the Warrington correspondence are as follows;

C1 Limestone, polyester based solid surface sheeting

Test Conducted to BS 476 Part 7 Surface Spread of Flame, corresponding to Class 1, Specimens designated Class 1.

Test Conducted to BS 476 Part 6 Fire Propagation, corresponding to Class 0,

Results obtained;

Fire propagation index I = 9.3 (class 0 requirement < 12),
sub-index II = 0.0 (class 0 requirement < 6)

Therefore the C1 Limestone can be classified as Class 0

F1 White, acrylic based solid surface sheeting

Test Conducted to BS 476 Part 7 Surface Spread of Flame, corresponding to Class 1

The surface spread of flame exceeded the minimum requirement for Class 2 but did not meet the requirement for Class 1.

Therefore the F1 White can be classified as Class 2

NVB 20.10.05